
Missouri University of Science and Technology Missouri University of Science and Technology 

Scholars' Mine Scholars' Mine 

Civil, Architectural and Environmental 
Engineering Faculty Research & Creative Works 

Civil, Architectural and Environmental 
Engineering 

01 Jan 1999 

Biological Fixed-Film Systems Biological Fixed-Film Systems 

Mark W. Fitch 
Missouri University of Science and Technology, mfitch@mst.edu 

Jeffrey B. Murphy 

Stephen S. Sowell 

Follow this and additional works at: https://scholarsmine.mst.edu/civarc_enveng_facwork 

 Part of the Architectural Engineering Commons, and the Civil and Environmental Engineering 

Commons 

Recommended Citation Recommended Citation 
[...]
kinetic parameters was determined that enabled the modeling of

EDT A degradation and, related to this, bacterial growth, ammo-

nium release, and maintenance requirement as well as oxygen

uptake.

Hydraulics and Structure. A laboratory-scale biofilter packed

with peat was used to analyze residence time distribution to verify

an axial dispersion model that was developed and solved numer-

ically. The predicted concentration profiles were in very good

agreement with the experimental data (Zarook et aI., 1998). In an

article largely in French, Lakel et aI' (1998) reported the modeling

of an in-series denitrifying/nitrifying filter pair with recycle with a

dispersed-flow model. The model, describing the filters as a dy-

namic (flow) region interacting with a static (sorptive) phase was

validated with operational data at laboratory scale. Picioreanu et aI'

(l998b) used a hybrid differential-discrete mathematical model to

simulate biofilm structures (surface shape, roughness, porosity) as

a result of microbial growth in different environmental conditions.

Quantitative two- and three-dimensional models were evaluated

and then statistical measures were introduced to characterize the

complete biofilm structure. A different model based on a pore

network was used to predict porosity and permeability changes in

a porous medium as a result of the buildup of a biofilm composed

of four bacterial species and a nutrient species (Suchomel et aI.,

1998a and 1998b). The adsorbed species influence the effective

radii of the pipes in the network, which affect the porosity and

permeability. The authors developed a technique for integrating

the coupled system of ordinary and partial differential equations

that govern transport of these species in the network.

Treatment Design. Wik and Breitholtz (1998) examined mod-

642

els and simulation methods to optimize the design of plants using

biofilm reactors, and developed a model that uses transfer func-

tions describing the fast dynamics of stirred-tank reactors with

zero- or first-order reactions inside the biofilm. A dynamic math-

ematical and numerical model of adsorption and biological degra-

dation of nutrients in an organic peat perfusion column with

recycle, containing four dimensionless parameters without biolog-

ical activity and two with biological activity, was suitable for

industrial applications involving biodegradation of nutrients in

wastewater, such as biofilters and biotrickling filters where con-

centrations are dilute and solid surface coverage is low (McNevin

and Barford, 1998). The models of Rittmann were built upon to

provide a model of biofilm reactors in series of equal volumes

(Ojha and Shrivastava, 1998).

From information obtained from a trickle-bed bioreactor, which

degraded VOCs, a model was created based on a two-step process:

mass transfer in which the VOCs diffuse into the liquid biofilm,

and kinetics by which VOCs are degraded by the biofilm (Barton,

Hartz, et aI., 1998). Modeling results revealed that both kinetic and

mass-transfer resistances were significant under typical operating

conditions.

Other. Two groups of strains isolated from biofilters for the

treatment of waste gases were assigned to the genus Paracoccus

by phylogenetic and chemotaxonomic methods. Based on these
results an amended description for the species P. solventivorans
was proposed (Lipski et aI., 1998). Predation of Pseudomonas

putida by the small ciliate Tetrahymena sp. was studied for at-

tached and suspended bacterial growth (Eisenmann et aI., 1998).

Predation rates of 1 382 :!: 1 029 bacterialindividual'h were ob-

served under attached conditions, with decreased grazing rates in

suspended cultures.

Laboratory experiments indicated enzymes responsible for hy-

drolysis in suspended and fixed film biological wastewater treat-

ment systems are primarily those that remain attached to the cell

(Confer and Logan, 1998a). A generalized mechanism for macro-

molecular degradation was found that features cell-associated hy-

drolysis followed by the release of hydrolytic fragments, where

fragment release was found to be larger for proteins than for

carbohydrates.

TRICKLING FILTERS

Pilot Scale. Both biological and chemical removal of manga-

nese were observed in a pilot-scale trickling filter (Gouzinis et aI.,

1998). Operation as a sequencing batch reactor improved removal

of Mn to 94%, and simultaneous operation with ammonia and iron

showed some inhibition ofMn removal at ammonia concentrations

above 2 mg/L. Another pilot-scale biotrickling filter demonstrated

greater than 97% removal of 300 ppmv styrene over a 175-day

period at empty-bed contact times of 2, 1, and 0.67 minutes (Sorial

et aI., 1998). Backwashing was necessary to control biomass

despite attempts to control biomass with nutrient-phosphorus lim-

itations. The secondary treatment of Alexandria, Egypt, wastewa-

ter in a pilot-scale trickling filter designed for 1.4 kg/m3'd (85 lb

CBODs/d I 000 cu ft) was sufficient to produce an effluent in

accordance with Government of Egypt Law 48 of 1982 (de Bar-

badillo et aI., 1998). The data were fit with a linearized form of the

modified Velz equation, giving a treatability coefficient of 0.001 3

to 0.001 4 (Um2·s)O.7 with an assumed hydraulic coefficient (n) of

0.7, although at a Spulkraft intensity (SK) of 100, 0.64 was the

observed n, and at a daily flushing SK of 300, n was 1.44.

Full Scale. The effects of six trickling filters and four activated-

Water Environment Research, Volume 71, Number 5

 15547531, 1999, 5, D
ow

nloaded from
 https://onlinelibrary.w

iley.com
/doi/10.2175/106143099X

133686 by M
issouri U

niversity O
f Science, W

iley O
nline L

ibrary on [11/04/2023]. See the T
erm

s and C
onditions (https://onlinelibrary.w

iley.com
/term

s-and-conditions) on W
iley O

nline L
ibrary for rules of use; O

A
 articles are governed by the applicable C

reative C
om

m
ons L

icense



sludge wastewater treatment plants on the environment were stud-

ied to assess the removal of alkyl ethoxylate sulfates (AESs),

alcohol ethoxylates (AEs), and linear alkylbenzene sulfonates

(LASs). McAvoy et al. (1998) found the receiving waters imme-

diately below treatment plant outfalls were less than their corre-

sponding biological predicted no-effect concentrations in greater

than 98% of the locations under low-flow conditions. Six different

trickling filter wastewater treatment plants were monitored for

LAS effluent concentration, which ranged from 4 to 460 mg/L,

with an average value of 240 mglL (Holt et aI., 1998). The plants

gave a removal of 70 to 99% and a simple model was developed

to accurately predict the variation in LAS concentrations in the

final effluent when measured influent concentrations, flow, and

settling tank volumes are known.

Nutrient Removal. Raj (1998) looked at nitrification perfor-

mance and attachment of biomass on packing media in a trickling

filter. A maximum specific surface nitrification rate of approxi-

mately 1.21 g/nl'd at loading rates of 5, 9, and 13 m3/m2'd was

found on packing media in a trickling filter. The maximum specific

surface nitrification rate of a synthetic wastewater in a cross-flow

medium trickling filter was approximately 1.21 g/m2'd (Amal and

Murthy, 1998). Consumption and the results of investigating the

ammonium conversion along the filter depth by scanning electron

microscope were found to be satisfactory. The nitrite oxidation

capacity in biofilms was found to be variable and sensitive to

environmental disturbances when developing a model for a pilot-

scale trickling filter on eel farms that sufficiently predicts ammo-

nium removal (Kamstra et aI., 1998). Morgan and Farley (1998)

described removals of ammonium, nitrogen, and phosphorus in an

upgrade of a wastewater treatment plant (WWTP) in Tasmania

from a trickling filter process treating 4.1 ML/d to a hybrid

trickling filterlbiological nutrient removal (BNL) treatment train

with a capacity of 10.4 MUd treating combined wastewater. The

plant is presently undergoing process testing to meet a perfor-

mance guarantee. Chemical pre-, simultaneous, and post-precipi-

tation for phosphorus removal at trickling filter wastewater treat-

ment plants were all capable of 2 mglL, while only pre- and

post-precipitation options attained I mglL (Pearce, 1998). When

attaining 1 mglL, careful attention was paid to the rapid mixing,

subsequent flocculation of the coagulant, and P solubility equilib-

rium from the primary settling tanks, used for sludge storage.

Raj and Murthy (1998) looked at nitrification performance and

attachment of biomass on packing media in a trickling filter. They

found a maximum specific surface nitrification rate of approxi-

mately 1.21 g/m2'd at loading rates of 5, 9, and 13 m31

m2·d. Balmer et al. (1998) studied a highly loaded activated-sludge

plant in Sweden that had been upgraded using a compact process

based on tertiary nitrification in trickling filters and recirculation to

a highly loaded activated-sludge unit for denitrification. The nec-

essary volumes were achieved by expanding the plant upwards,

thus making it possible to place the trickling filters as part of the

area occupied by the former aeration basins, but it was necessary

to double the secondary settler capacity.

Media. Nitrification rates in polystyrene bead and trickling

media biofilters were compared, with the trickling filter's nitrifi-

cation rate 7.5 times higher than that in the polystyrene bead filter

(Greiner and Timmons, 1998). Shanableh and Hijazi (1998) used

a three-phase fixed film biological nutrient removal biofilter sys-

tem for reuse and discharge of aquaculture water that alternates

aeration and nonaeration cycles to allow phosphorus removal in

two of three biofilters. The removal of TOC and ammonia im-

Literature Review 1999

Treatment Systems

proved with cycle duration, but phosphorus removal was limited

by available internal organic carbon.

Upgrades. An upgraded trickling filter process in Texas in-

cluded installation of a new influent structure that screened solids

using a heli-sieve (inclined shaft-less screw with screen) (Vivona

et aI., 1998). Screened wastewater flowed to a splitter box where

portions of the flow were sent to the trickling filters and the

activated-sludge plant, respectively. The screenings, which were

dewatered, compacted, and discharged to a dumpster, optimized

the two treatment processes for maximum reliability under the full

range of influent conditions year-round. A low-technology and

low-cost system for municipal wastewater treatment, which uses a

ponding process producing microalgae followed by a trickling

filter, suggested that microalgae contribute to biofilm production

and organic load reduction in the trickling filter (Shipin et aI.,

1998). To upgrade a WWTP in Canada, where average monthly

wastewater temperatures fall to 9 to 10 °e, a trickling filter/solids

contact (TF/SC) treatment scheme was evaluated that took advan-

tage of the low BOD of the WWPCP's chemical primary effluent.

In testing over I year, the TF/SC process consistently met the

target objectives, moving it up from fourth place to a tie with the

other first-ranked process, the biological aerated filter (BAF)

(Parker et aI., 1998).

Other. In laboratory experiments under various load conditions,

a slight enhancement of the removal of coli forms and fecal strep-

tococci was indicated by magnetic fields induced either by a direct

current passing through the filter or by a coil surrounding the filter

column, but not by magnetic particles added to the filter medium

(Filipkowska and Krzemieniewski, 1998).

ROTATING BIOLOGICAL CONTACTORS

Design. Rather than design rotating biological contactors

(RBCs) on the basis of empirical loading factors, a loading curve

derived from steady-state biofilm kinetics was evaluated using

literature-derived data (Seagren and Qin, 1998). The loading curve

was found to predict organic removal relatively well, but the model

descriptions of the data could be improved, possibly with better

parameter estimates.

Biofilm Thickness and Loading. Biofilm formation and the

significance, effect, and measurement of biofilm thickness on

wetted disc surfaces of RBCs, as well as the role thickness of

biofilm has on the MLSSIMLVSS ratio, was studied (Venkatara-

man and Ramanujam, 1998). Increasing substrate loading from 6

to 30 g soluble chemical oxygen demand on an RBC biofilm

resulted in an increase in dry mass from 2.5 to 4.7 mg/cm2 and

thickness from 0.5 to 1.6 mm (Park et aI., 1998). At high substrate

loading rates, the morphology also changed to a filamentous struc-

ture.

Respiration and Oxygen Transfer. Okabe, Matsuda, et al.

(J 998) studied O2 respiration, H2S oxidation, and SO~- re~lIction

in aerobic RBC biofilms by measuring concentration profiles with

microelectrodes for O2, S2-, and pH. The distribution of sulfate-

reducing bacteria, determined by the most probable number

(MPN) method and fluorescently labeled ] 6S rRNA-targeted oli-

gonucleotide probes, corresponded well with the O2 and S2--

concentration gradients measured by the microelectrodes. A thor-

ough study of oxygen transfer in RBCs used propane as a tracer

gas to determine the overall mass-transfer coefficient, KLa, of

clean discs and the enhancement of KLa by the growth of biofilms

(Boumansour and Vasel, 1998). An enhancement factor ranging

643

 15547531, 1999, 5, D
ow

nloaded from
 https://onlinelibrary.w

iley.com
/doi/10.2175/106143099X

133686 by M
issouri U

niversity O
f Science, W

iley O
nline L

ibrary on [11/04/2023]. See the T
erm

s and C
onditions (https://onlinelibrary.w

iley.com
/term

s-and-conditions) on W
iley O

nline L
ibrary for rules of use; O

A
 articles are governed by the applicable C

reative C
om

m
ons L

icense



Treatment Systems

from I to 3.6 was observed, and existing models of both mass-

transfer and enhancement factors were compared to data.

The toxic effects on respiratory activity of phenol was studied in

cultures of phenol-oxidizing bacteria grown in two chemostats at

mean cell residence times (MCRT) of 3.8 and 18.7 days, and one

culture with RBC at a MCRT of 71 days was modeled using

Haldane kinetics (Lee and Cheng, 1998). Cells from the chemostat

with 3.8 MCRT had the highest respiratory activity and those from

RBC reactor were least active.

Nitrogen Removal. A pilot-scale RBC was used to investigate

nitrate-nitrogen removal from groundwater using methanol, etha-

nol, and acetic acid as carbon sources (Mohseni-Bandpi et aI.,

1998). The optimum ratios of methanol, ethanol, and acetic acid to

nitrate-nitrogen ratios were 2.9, 2.35, and 4.3, respectively, yield-

ing 93, 91, and 98% removal efficiency at a loading rate of 76

mg/m
2
·h. Up to 90% loss of inorganic nitrogen without nitrite

accumulation in the RBC step in a biological pretreatment of

landfill leachate in Mechemich (Germany) was experienced and

confirmed through aerobic batch tests without the addition of

organic substrate (Helmer and Kunst, 1998).

Other. Biofilm growth in continuous flow, rotating annular

biofilm reactors neither helped nor hindered the activity and sta-

bility of the trichloroethylene degradative plasmid TOM-31c in

selective and nonselective biofilm cultures (Sharp et aI., ]998).

Perez et aI. (1998) studied communities in biofi]ms of three RBCs

in different facilities to characterize, determine abundance and

spatial variation, and relate spatial segregation and richness. The

33 to 67 ciliate species were different in group and species com-

position from activated-sludge communities even though both

consisted of mainly peritrichs. Rotating biological contactor bio-

film dry mass as a function of disk material measured dry matter

ranging from 7 mg/cm
2

for glass particle and diatomite earth